

CERTIFICATE OF ANALYSIS

TO WHOM IT MAY CONCERN

DATE: 15TH OCT. 2021**BATCH NO.:** EV10131A**PRODUCT NAME:** ETHYL ACETATE

THE SAMPLES WERE TESTED AND FOLLOWING RESULTS IS BELOW:

INDEX	RESULT	SPECIFICATIONS
COLOR (Pt-Co)	5	10MAX
DENSITY(ρ_{20} ,g/cm ³)	0.899	0.897—0.902
PURITY(%)	99.88	99.80MIN
MOISTURE (%)	0.010	0.05 MAX
ACIDITY (AS CH ₃ COOH, %)	0.0011	0.005 MAX

WE AS THE MANUFACTURER, DO HEREBY CERTIFY THAT THE ABOVE MENTIONED IS
TRUE AND AUTHENTIC.

For and on behalf of
Nantong Baichuan New Materials Co., Ltd.

.....
Authorized signature(s)